
 

 
 

 
 
 
 

 
 

  

 
 

 
 
 
 
 
 

 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Department of Environmental Engineering 
 

Environmental Biotechnology Programme 

 
 
 

Anabilim Dalı : Herhangi Mühendislik, Bilim 
Programı : Herhangi Program 

 

ISTANBUL TECHNICAL UNIVERSITY !  GRADUATE SCHOOL OF SCIENCE 
ENGINEERING AND TECHNOLOGY 

M.Sc. THESIS 

JUNE 2012 
 

MODEL BASED EVALUATION OF BIOGAS PRODUCTION POTENTIAL  
OF FULL SCALE WASTEWATER TREATMENT PLANT OPERATED 

UNDER LOW SLUDGE RETENTION TIME 

Dilvin YILDIZ 



 

  



 

    

JUNE 2012 

ISTANBUL TECHNICAL UNIVERSITY !  GRADUATE SCHOOL OF SCIENCE 
ENGINEERING AND TECHNOLOGY 

MODEL BASED EVALUATION OF BIOGAS PRODUCTION POTENTIAL OF 
[...]
and condensing steam turbine is used to produce power from the system, it is 

possible to recover 35% of total energy as power energy. Combined steam and power 

system can provide steam in the range of 0-75% and power 0-35% by using steam 

boiler and extraction turbine. Power and heat obtaining from CHP system can be 

around 20-25%  and 60-65% by using steam boiler, back pressure turbine and 

condensing heat exchanger. The overall energy efficiency is in the range of 80-85%. 

 
 
 
 
 
 



30 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

 

 

 



31 

3. MATERIAL AND METHOD 

3.1 Conceptual Approach 

In recent years, expansion of activated sludge systems brings on more complex 

structure for design, operation and control of the system. Increasing number of 

biological reactions, compounds and variety of microorganisms augment the 

difficulty level of process. To use modelling for activated sludge systems gives a 

chance to get inside the plant performance, and to evaluate the possible scenarios for 

upgrading (Insel, 2004). Especially in full-scale plant operation, modelling plays an 

important role to expect the behaviour of the system under variable conditions 

(Barker and Dold, 1997a).  

The relevant approach for achieving the energy efficient operation in wastewater 

treatment plants with different plant loads and fixing the effluent restrictions could 

be achieved with the model based evaluation. In this study, the effluent quality, 

biomass and biogas generation potential was simulated for the largest wastewater 

treatment plant in Turkey using general activated sludge model. Four possible 

scenarios were built to analyze system energy, and to understand how incineration 

system affects the energy efficiency in WWTPs.  Energy efficiency of actual plant, 

which has conventional activated sludge system (CS), was evaluated under the name 

of Case 1.a. The effects of additional drying and incineration process on energy 

efficiency of CS were evaluated in Case 1.b. Case 2.a was built in order to analyze 

additional nutrient removal effects on the system energy, and called biological 

nutrient removal (BNR) system. Case 2.b investigates how drying and incineration 

systems effect to BNR system energy efficiency. The results were evaluated by 

making electrical and heat energy balances over the investigated WWTP. The 

following steps in this study are given in (Figure 3.1), and they explained briefly 

below: 



32 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

!

Figure 3. 1: Chart of the following steps in this study.

Wastewater Characterization and 
COD fractionation 

Setting up the plant configuration 
and mass balance 

Model calibration and verification 

Case 1- CS 

Obtaining simulation results 

Calculation of total energy 
consumption 

Calculation of total energy 
production  

Net energy 
recovery  

Assumptions for drying system 

Calculation of total energy 
consumption 

Calculation of total energy 
production  

Case 1.b Case 1.a 

Net energy 
recovery  Case 2- BNR 

Configuration selection 

Assumptions for the physical 
dimensioning 

Assumption for influent WW 
Characterization and COD 

fractionation  
 

Setting up the plant configuration 
and mass balance 

Simulation of the plant operation 

Obtaining the simulation results 

Case 2.a Case 2.b 

Determination of the aeration and 
mixing requirements 

Net energy 
recovery  

Data Collection and Evaluation           
(Physical, operational, energy usage 

and production data) 
 
 

C
he

ck
 th

e 
re

su
lts

 

Assumptions for incineration 
system 

Calculation of total energy 
consumption 

Calculation of total energy 
production  Assumptions for drying system 

Calculation of total energy 
consumption 

Calculation of total energy 
production  

Assumptions for incineration 
system 

Net energy 
recovery  



33 

- Physical, daily average operations including energy consumption and 

production rates were collected belong to Ankara Central Wastewater 

Treatment Plant (ACWTP) in the year of 2009. 

- Energy consumption and production data were evaluated. Energy balance of 

ACWTP was set up. Energy consumptions of the processes were evaluated. 

Net energy was obtained for Case 1.a. 

- Influent and effluent wastewater characterization (COD, BOD5, TSS, TN and 

TP) were set according to the operational data. 

- COD fractionation was done according to literature review results. 

- Plant configuration was set up based on the physical data. 

- Material mass balance of the full scale WWTP were built according to the 

operational data.  

- The facility was modelled with selected general activated sludge model 

(GASM) (Barker and Dold, 1997a) under steady state (yearly based average) 

condition. The model was calibrated based on adjustments on the parameters 

until getting the best fit with the actual plant data. 

- The steady state simulation results were used to evaluate effluent quality, 

sludge and biogas generation, and compared with actual plant operation. 

- A configuration was selected for BNR process and the proper dimensioning 

assumptions were made for the configuration.  

- It is assumed that influent wastewater characterization and fractionation is 

same with the real plant data.  

- After that selected configuration was set up on the simulator. 

- Aeration and mixing requirement were determined and proper assumptions 

were set according to literature based data. 

- BNR plant was simulated under steady state conditions with calibrated model 

parameters. 

- The steady state simulation results were used to evaluate effluent quality, 

sludge and biogas generation. 

- Biogas generation rate was used to establish the energy balance of Case 2.a.  

- Assumptions were set for selection of drying and incineration process. 

Energy consumption rates for selected drying process and energy 

consumption- production rates for incineration process were determined.  



34 

- Total energy demand and energy production were calculated for Case 1.b and 

Case 2.b. 

- Finally, energy requirements, consumptions and production rates of Case 1.a, 

Case 1.b, Case 2.a and Case 2.b were discussed (see Chapter 4).              

3.2 Plant Information 

3.2.1 Location 

The location of ACWTP is 40 km away from the west of the city center and near 

Tatlar location. The topography of the location and the city allow the wastewater to 

enter the plant by gravity without pumping station. Figure 3. 2 shows the Location of 

the plant. 

 

 

 

 

 

 

 

 

Figure 3. 2: Location of ACWTP at the map of Turkey. 

3.2.2 Data collection 

Evaluation of wastewater treatment plants are based on a detailed data collection, it 

is important to ensure the highest quality in data collection, correct base data would 

provide to reach the correct solution at short notice. Physical, design and daily based 

operational data are belong to ACWTP plant for year of 2009 with the contributions 

of Ankara Water and Sewer Administration (ASKI) and Bel-ka A.S. Obtained 

physical data include dimensioning data of each unit.  



35 

Besides, operational data contains process data as flows, COD, BOD5, SS, TN, TP 

and VSS measurements, mixed liquor suspended solid (MLSS) and mixed liquor 

volatile suspended solid (MLVSS) concentrations, sludge and hydraulic retention 

times, also data belong to design criteria of the wastewater treatment plant.  In 

addition, average daily based energy consumption and production data were also 

collected. 

3.2.3 Configuration and units 

All wastewater of Ankara region had been discharged to Ankara River without any 

precaution, before the facility was established. The construction of plant was planned 

to be completed in three phase accordingly. Design criteria is given in (Table 3. 1). 

1st phase: Construction and commissioning were completed in 2002. This phase was 

designed to get daily average dry weather flow, 765,000 m3/d.  2nd phase: Expansion 

of the plant was planned to be completed in 2010. However, it has not been realized 

yet. This phase was designed to get daily average dry weather flow, 971,000 m3/d. 

3rd phase: Expansion of the plant was planned to be completed till 2025. This phase 

was designed to get daily average dry weather flow, 1,377,000 m3/d. 

 Table 3. 1: Design flows of ACWTP with projected population equivalents. 

Years Population 

Equivalent 

(PE) 

Average 

Weather Flow 

(m3/d) 

Peak Storm 

Weather Flow 

(m3/d) 

BOD5 Load 

(tonnes/d) 

2002 3,919,600 765,000 1,530,000 235.2 

2010 4,883,300 971,000 1,942,000 290.0 

2025 6,228,300 1,377,000 2,754,620 377.3 

ACWTP was designed for removal of organic carbon and treatment of all domestic 

within Ankara province. It is expected that removal of nitrogen (N) and phosphorous 

(P) will be considered in the future. The main parts of treatment process and sludge 

treatment are consist of (1) coarse and fine screens, (2) grit chambers, (3) primary 

clarifiers (PC), (4) activated sludge tanks, (5) final clarifiers, (6) sludge thickeners, 

(7) anaerobic tanks, (8) digested sludge thickeners (DST), (9) dewatering unit and 

(10) biogas power stations. Brief explanations of configuration units of ACWTP 

(Figure 3. 3) are as following: 



36 

 

 

Figure 3. 3: General configuration of ACWTP. 

!"#$%&'()*+%&

,-.()%-$& /..()%-$&



37 

1. Pre- treatment: The main purpose of the pre-treatment is to prepare wastewater for 

treatment. Pre- treatment process mainly consists of coarse screens, fine screens and 

aerated grits/scum chamber. First, coarse screen separate the matters larger than 40 

mm, and then fine screen separate the solid matters greater than 15mm (Table 3. 2) 

from influent wastewater. The separated solid matters are kept in the containers in 

order to be sent to the storage area. After all, the wastewater goes into the two set big 

grit tanks (Table 3. 3). Sand, oil, grease are also separated from wastewater here. In 

addition, iron-chloride solution (FeCl3) is added to decrease hydrogen sulfur (H2S) 

dosage coming from biogas units for avoiding corrosion problem in biogas motors or 

the system, itself. 

Table 3. 2: Design parameters of screens. 

Unit Number of  Screens Size Unit 

Coarse Screen 5 40 mm 

Fine Screen 5 15 mm 

 

Table 3. 3: Design parameters of grit chamber. 

Unit/ Equipment Size Unit 

Number of tanks  10 # 

Volume of each pool 584 m3 

Surface Area 209 m2 

2. Primary clarifier: This unit has been used for settling the matters as suspended 

solids, which cannot be settled during pre-treatment. Settled matters are sent to the 

primary sludge thickener.  

Table 3. 4: Design parameters of primary clarifier. 

Unit/ Equipment Size Unit 

Number of tanks 10 # 

Volume 7,100 m3/each 

Surface Area        1,963 m2 

Diameter 50 m 

Retention Time 1.5-2 hrs 



38 

Primary clarifier tanks are designed in circular shape and the settled pre-sludge is 

transferred to primary sludge thickeners by gravity (Figure 3.4). Average TSS 

removal efficiency range of primary settling process is 60-70 %, and the average 

hydraulic retention time varies between 1.5-2 hrs. The water coming from primary 

clarifier (Table 3. 4) is mixed with activated sludge and sent to aeration tanks. 

 
Figure 3. 4: Photograph of primary clarifier. 

3. Activated sludge basins: In this part the active microorganisms use the soluble 

organic matter in wastewater as their substrate. Aerator type used in ACWTP is 

mechanical surface aerators (Figure 3. 5). The oxygen needed by heterotrophic 

microorganisms is supplied by surface aerators. Mechanical surface aerators also mix 

activated sludge and wastewater, and it keeps solids in suspended situation, and 

makes easy to contact microorganisms with substrate. There is also recycle system in 

order to stabilize the microorganism population. Design parameters of activated 

sludge basin is given in (Table 3. 5). 

Table 3. 5: Design parameters of activated sludge basin. 

Unit/ Equipment Size Unit 

Number of tanks 10 # 

Volume 13,005 m3/each 

Surface Area 2,601 m2 

Depth 5 m 

Retention Time 4 hrs 

 



39 

 

Figure 3. 5: Photograph of mechanical surface aerators. 

4. Final clarifiers: The activated sludge in aeration tanks is settled in the final 

clarifiers (Table 3. 6). Part of this sludge recycled to aeration tank in order to 

stabilize activation of microorganism in the activated sludge basin. Recycled sludge 

ratio is average  24.5 % of main flow. Treated water is discharged to Ankara River. 

Table 3. 6: Design parameters of final clarifier. 

Unit/ Equipment Size Unit 

Number of tanks 20 # 

Volume 8,400 m3/each 

Diameter 55 m 

Retention Time 3 hrs 

5. Sludge thickeners: It is used to thickening of the sludge coming from primary 

clarifier and final clarifier. The uniform thickening is provided by slow speed 

mixers in the thickeners. The water at the surface of the tank is recycled back to 

head of the system. Photograph and  design parameters of sludge thickeners are 

given in (Figure 3. 6) and (Table 3. 7). 

Table 3. 7: Design parameters of sludge thickener. 

Unit/ Equipment Size Unit 

Number of tanks 7 # 

Volume 1,964 m3/each 

Surface Area 491 m2 

Diameter 25 m 



40 

 

 
 

 

 

 

 
Figure 3. 6: Photograph of primary sludge thickening tank. 

6. Anaerobic sludge digesters: Thickened sludge is heated by passing through heat 

exchanger. Anaerobic digestion process takes two or three weeks in temperature 

condition of 35 °C (mesophilic conditions) and pH value of 7.0 - 7.5(Table 3. 8), 

(Figure 3. 7 ).  

Table 3. 8: Design parameters of anaerobic digesters. 

Unit/ Equipment Size Unit 

Number of tanks 8 # 

Volume 11,250 m3/each 

Diameter 25 m 

Height 35 m 

Retention Time 14 d 

 

Table 3. 9: Design parameters of biogas storage tanks. 

Unit/ Equipment Size Unit 

Number of tanks 2 # 

Volume 4,000 m3/each 

Diameter 22 m 

Height 17 m 

The last products of this process are the solid matters. The produced gas is stored in 

the gas storage tanks (Figure 3. 8). Design parameters of gas storage tanks is given in 

Table 3. 9. The biogas consist of approximately 65% methane, 31% carbon dioxide 

and 4% other gases (Ozalp, 2005).  



41 

The biogas is used for producing electricity and heat in anaerobic digester. 

 

Figure 3. 7: Photograph of anaerobic digesters. 

 
Figure 3. 8: Photograph of biogas storage tanks. 

7. Digested Sludge Thickener: Sludge is become more condensed in digested 

sludge thickener (Table 3. 10), and outlet dry solid concentration is varied from 3 to 

4 %. The working principle of the digested sludge thickener is the same with 

primary sludge thickeners. Thickened sludge is sent to mechanical dewatering unit 

while the water in the surface is recycled to the head of the system. 

8. Dewatering Unit: In this part, sludge has been flocculated by using cationic 

polyelectrolyte, and dewatered by using belt- filter press system (Table 3. 11).  



42 

Table 3. 10: Design parameters of digested sludge thickeners. 

Unit/ Equipment Size Unit 

Number of tanks 5 # 

Volume 1,964 m3/each 

Surface Area 491 m2 

Diameter 25 m 

Design parameters shows that 3 x 10-3 kg polyelectrolyte is added per kg of dry 

solids. Dry part increases from 3-4% to 20-25%. Filtered water in belt- filter press 

system is sent to head of the system, and solid part is also stored in biosolid storage 

area. Even though it is intended to use biosolid more efficiently, yet there has not 

been any decision for choosing the way of biosolid usage (Gizlice, 2011). 

Table 3. 11: Design parameters of dewatering unit. 

Unit/ Equipment Size Unit 

Number of tanks 6 # 

Max Total 

Capacity 

180 m3/hrs 

Area 1,450 m2 

9. Biogas power station: Installed capacity of biogas power station is 13.72 MW. 

Maximum total efficiency of the motors is between 65-70 %. The electricity and 

thermal energy efficiency of the station are between 25-30% and 60-70% , 